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"“est Report

Dimension and Mass of Cast Iron Drain Pip s, Fitting and Their J¢
[BS 437 : 2008 Anr ex A2 to AY (Clzuse 4.3 & 4.4)]
Castco LRN : 2011
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Foem No. PIPE DIM437_2008 T1 dd 310772019

B
Tel: 2597 8333 Fax; 2597 839

Date of issue : 20 Nove 1ber 020
Page 1 of 1 page

Details »< <upplied by clien.

C stomer : Cheung "ling Foundry (1.7 I imite”

Jo' title: --

Bro dname: cr F-%

th BB
CAS.CO TES MG CF'(TRE LIMITED

(.. house method b. - on BS 437 : 2008 Clause 1)

Addr 55 : 299 F.'c Sh. Tsen, Kung Um Road, Yuen Long, Hong Kong

Samp. descr tion : JN225 x 1" Tee vith Flexible Joint

Manufacturc - Cheung ."ing Foundry (HK) Limited

R I L
fArAoTAS TECSTING CENTRE LIMITED

&by S @& #7333 37, On Kui Street, Fanfng, .ong Kong. ':2597 8333
& A 8 4 #129A%  29A.On Chuen Street, Fariin | Hon' wuiy F: < 2597 8399
E-mail: info@cistco.com.hk  \Vedsite: www.castco.coniv

7 st R port
Dimensior and Mass of Cast Irc 1 Dr "in “ipr s, Fitt ng : ad Their Joints
{BS 437 : 2098 Aniex ‘2ton (C'.used.3 :4.4 |
Diate of issue : 20 Navember 2020

Page 1 of 2 page(s) Castco LRN : 201106-2810 DIM

Details as sunplied by customer

Customer : Cheung Hing Foundry (HK) Limited

Addresz: 299 Pak Sha Tsuzn, Kung Um Koad, ¥ uen I ung, Hong Kcng
Job title :

Sample description : DN225 x 106 Tee with Fica
Manufacturer : Cheung Hing Foundry (HK) Limit. 1
Brand name : CHF -4

Nominal bore: 225 mm

Nominal Length: -~

Nominal Mass: 39.5 kg

Type of joint: Flexible joint

Customer's ref. no. : --

Coritract no. : -

bl 't

Laboratory test result
Date sample received : 05 Nov: .nc r2 20 Date of test : 07 November 2020
Dimensions Check

Specimen no. : 201106-2810

Di S ’ BS . ~quireme, Product requirement fiom code Mo d I
imensions froim hb S 110, [casured mean value
A —L - 450 mm 455 mm
B - 240 mm 240 mm
C 250 mm 255 mm
H 17 mm 17 mm
HI1 14 mm 14 mm
J - 115 mm 120 mm
J ] - 75 mm | 78 mu
(D 254 (+2) mm 254 mm | 2 mm
N >10.2 mm 10. mm 11.08 mm
X =224 mm 227 mm 231 mm
At - 276 .°m 278 mm
Y 299 mm 100 mm | 100 mm
[ Yl f = 138 mm | 138 mm
| " iass | 39.5 (-5.93) kg “rskg | 39.4kg

1. 7 sst1 sult relates only to the spzcimen tested,

08, Anu ¥ A2 to A9, Clause 4.3 & 4.4

g RN 8

A
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WONG KA MAN
Senior Manager

Test Certificate

Hyw ~static 1c. * on Cast Iron Pipe
tics as listed in the HOKLAS directory of accredited laboratories,
riginal copy or the labo: certified true copy is valid

DIM

Castco La N: 201, '4-2810 HYD

Customer's ref. no. : -

astno.: —

Laboratory Test Resuh

Date received : 05 November 2020

Date of “ st : 07 N svember 2020

I:pecimcn 0. | I o 211106-2810

Actual in.. mal hydrostatic pressure apply (BaA,I /] 35 7] H D
Sustain period ‘sec)| 30 -~
Test -esuit | Passed

Re' qarks :

3. Country of Origin : China

Checked by: 4,, = 7é 5 S =
IT KWAN NING

Senior Supervisor

Form No. PIPE HYD In-house_T dd 03/06:2020 06

RENIZR

B R B xR 2 B2

1. Test results relate only to the s, ~imen tes.. * (effect of mez urem: 1t uncertainty has not be¢n takea into account).
2. Samples Submitted by : Asia Develop. ‘ant (HK) . “nited

4] .2 64 . 6/F, Techno Centre, 33, On Kuj Street, Fanling, Hong Kong.
i 92 5 730 34 4 ¥ .2 1 4% + 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong

&
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk

\
Certified by: % \\ \ \NM"/\\I

WONG KA MAN
Senior Manager

End of Report

A % * 29A, On Chuen Street, Fafiling: Hona Kong

Websiterwwwcastcurconive
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E-mail: info@castco com:hk

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I$0 6506: Part 1: 1999)

Date of issue : 20 November 2020

wh B RBRESFRAS
CASTCO TESTING CENTRE LIMITED

33, Oy Kui Street, Faniiag. Hong Kong.
29A, Tn Chuen Street, Faniing, Hong Kong.
Vebsils: www.castco.com.hiq

B R B335
F b W EE B29A %
E-mail: info@cistco.com.hk

Tel : 2597 8333
Fax: 2597 8399

Test Report

Date of issue : 20 Noyember 2020
Page 2 of 2 es

& %3 5
CASTC 0 o777 TEETING C=NMTRE LIMITED

3%,.On Kui Street, Fanling,
29A,.0n Chuen Street, Fariin , Hon® nuiy
Yebsite: www.castco.co

TR B L AR A G

BaEe
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HOQAS 032
TEST

1" 1 2597 8333
Fr (2597 8399

wong Kong.

T st R port

Metallic Materials (Steel - S ruct 'v7 ) - rinell Hai dness Test

(BS ENSO ¢ "06: Part 1+ 1999)

Castco LRN : 201106-2810 BH

Castco LRN : 2

Page 1 of 2 pages Test results:
Details as supplied by customer: — v e L
Ind v Indentation « ame :r 4 Correspending
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. rf atanon (2 directi »e) In: ‘entaty T means hardness Value Results
no. (m )
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : -- (i) (HB)
fib 1 2.06 2.11 210 Passed
ob title : — 2 2.04 28 210 Passed
Test piece description : DN225 x 100 Tee with Flexible Jcint 3 2.13 | 2.07 207 Passed

Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 05 November 2020

Test specimen thickazss : 6.26 mm

Date of test 14 November 2020

Test tempere ture : 23 °C

Sketch of Test loc:

Testu.” Techniy = : Brinell hardness

Calibration with reference block prior to testing * " ...,

Surface finish

Form No. NDT(ST) BH_MTL_T1/d4 06112078 s

HKAS has aceredited this labdratory (Rig. No. HOKLAS 032)
“This report shall not be repreduced except in full, without writt

BH

Hh &Ry RoN
CAS.CO TES )i CF(TRE LIMITED

Tei 2597 8333
Fax: 2597 8399

F B A B & B #7333 33, On Kui 5. et, Fanling,—Hong. ¥
F b by 422 2 #729A% 00 ~Oi Hien Stre * Fanling, Hong Kong.
£-mail: info@castco.com.hk  Webs, : wwy. ~astco.co, hk

Tes: 2eport
vietan.
(BS EN 10002-1 : 2001)
Date of issue : 20 Novembe 2020
Page 1 of 1 page

Materials - 1 n.le Test of Metallic Mater als

Castco L RN : 2 '106-2810 TEN

Hardness scale : HBW5/750
2. oree/diameter ratio : 30
3. L ad symbol : Newton
4. .oldtime: 128
5.
6.

| : clean, smooth
' — R mar' __1 Test: sultgrelate anluteilie cvsciman ested (affasi: ‘maar

~eqt ur Ce, ~inty has not seen taken into account).

\
K\& \\/\IVJU)\A\
\

WONG KA MAN
Senior Manager

ties as listed in the HOKLAS directory of accredited laboratories.
riginal copy or the labolatory's certified true copy is valid

Customer : Cheung Hing Founa. ' (HK) Lii. “*~d

Addr s :299 Pak 5. » Tsuen, Kung L. Road, Yuen Lon , Hong Kong
Croatract N Job Title : -
Jrigin  { copper tub : - Supplier : -
Grac' . & Form of co per tube product : - Location in v~ *
No. & "vpe of sp .imen ¢ .pplied : . »0. DN2" 5 x 100 Tee with Flexible Joint

s+ ceptance o dard : " 3 437 : 2008 Clause 4.5 Table 4

Laborat. » Test Res. 't

Date Reccived : «” November “120 Date Tested : 14 Nov. nber 20..0

Tensile Test

Customer’s Ref. No. : -

Nomi al thi ness: & .81 1

BH

_ T
!! Type Org. X-sect | Org. G+ o Tld Tensiic Position
I 3pecimen | Grade & Width Thickness Area 1 agth € rength ' Strength | Elongation of Remark
! Identity Prepar'n (mm ) (mm) ( mmz) _mm M.a) (MPa (%) Fracture
| |
2014 % .
L] 2810 - - 7.83 8.18 ; 64,01 | 29 - Valid -
L | |
L | |
Remarks : ————
1, . =gends : A - Proportional ; B =Non - proportiona: , M - Machined ; N - Unmachined
+ This measurement is ‘ivalid' which relates to the po.*ion of fra. re only.
Test -esults relate only to the specimen test 1.
7 Test esults comply with BS437.:200% C.. .5 Table 4 ffact of measurement unc: tainty 'as not been taken into account).
4. Sar ples Submitted by : Asia Development (HK, * imited.
5. C untry of Origin : China
-. Manufacturer : Cheung Hing Foundry (HK) Limited.
Checked by : ZA— Approved Signitory : )\ \l N\ \/\)ﬂl‘/(\
IT KWAN NING d
Senior Supervisor End of Report WONG KA MAN
Seaior Manager
Form No. ST BSEN 10002-1_2001 T2 dd 1200872017 3
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activitics as listed Lisboratoties.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original cop; d




m‘m EhH KR P OHERAAF CASTCO t# H &R & & F R A E
CASTCO TESTING CENTRI: LIMITED €T TESTING CEMTRE LIMITED
F b4 &JE #1333 37, On Kui Street, Fanlng, .ong Kong.  i.':2597 8333
Test Report ﬁ B} B 44 #5129A %  Z9A, On Chuen Street, Faniin , Hon noiy Fr i 2597 8399
Dimensioz and Mass of Cast Iron Drain Pipes, Fitting and Their Jc B mall: infoG@cgstco.comhk.  JpRalte: WWNTASLO.00 ui port
BS 437 : 2008 Al A2 to AY (Clause 4.3 & 4.4] o 3 . Porsy . . .
! MR AL oA (e J Dimension and Mass of CastIro Dr. in " ipr ,, Fitti 1g a 1d Their Joints
| {BS 437 : 2008 Annex. 2toa (C) used.3 (.44
Page 2 of 2 pages) Castco LRN : 2011( C )
Date of issue : 2G-NMoverber 2620
W ppendix Page 1 of 2 page(s) __ [N Castco LRN : 201106-2811 DIM
Details as supplied by customer
Customer : Cheung Hing Foundry {HK) Limited Customer's ref. no. : --
Address 299 Pak Sha Tsuen, Kuag Um Road, Y 1en [ .ng, Hong Kong
Job title : - Contract no. : -
X1 4 Sample description : [IN225 x 136 Tee with Fiea Yiede ai
l»- i Manufacturer : Cheung Hing Foundry (HK) Limite 1
- ot Brand name : CHF -
Nominal bore: 225 mm
Nominal Length: --
: Nominal Mass: 42.5 kg
- d Type of joint: Flexible joint
! § Laboratory test result [ §
o e e Date sample received : 05 Novr no =2 20 Date of test : 07 Ncvember 2020
R | res Dimensions Check
2951 . SRS
-:.)150 F ) | ~ Specimen no. :201106-2811
CHE- % /| i\ <
«l L u-_ﬂs‘g —H \ | ——— | BS . “quiremel,. Product requirement fiom code -
1" 1 from i, 're -
2 | + —_
\ A - 450 mm 452 mm
T b = B 256 2
2 5 = ‘ ______J._.._.. - 256 mm iy 55 mm
} | \ c - 255 mm 255 mm
J 1 H - 17 mm 18 mm
l H1 14 mm '3 mm
% e 8 7 =
&, 1 J - 115 mm 11y mm
— B NS » i
ol 1 - 90 mm | 95 mn
X (D 254 (+2) mm 254 mm | 2y mm
o 2102 mm 10. mm 11.19 mm
X 2224 mm 227 mm 232 mm
l OD A’ - 276 .°m 276 mm
B — —
¥ > 149 mm 150 mm | 153 mm
| Y1 i 190 mm | 193 mm
| _ tass | 42.5 (-6.38) kg S ckg | HREE
| Rema's: 1.7 sty sult relates only to the spzcimen tected,
W O S S—" s L SN 708, Ani. ¥ A2 to A9, Clause 4.3 & 4.4
foh & X B s o R E |
CAS'. CO TES:: "'f‘ PFH TRE LIMITED 1 )
oo PPE DO 2o T a3l g st

& Ay 8 5 A 87 33 SRR
BB BR 730 $R8T ¥ Y
F 80 8 K 5 # 29
Tel: 2597 8333 Fax; 2597 83

Test Certificate
Hyw. ~static 1. * on Cast Iron Pipe

(. house method b. - on BS 437 : 2008 Clause 1)

Date of issue : 20 Nove 1ber 020

Page 1 of 1 page Castco La N: 201, °5-2811 HYD

Details ~ <upplied by clien.

C .stomer : Cheung "{ing Foundry (1..7 T imite< Customer's ref. no. : --
Addr ss:299 F % Sh Teven, Kung Um Road, Yuen Long, Hong Kong
Jo' title: - Sumiinct no.: —
Samp. descr’ Jtion : ON225 x 1.° Tee vith Flexible Joint

c.F-¥

"ing Foundry (HK) Limited

Bra 4 name :

Manufacturc. * Cheung .

Laboratory Test Resuly

Date received : 05 November 2020 Date of ‘.st: 07 M svember 2020

Epecimen B, | -01106-2811 |
Actual in.. mal hydrostatic pressure apply (Ba..f} 35

Sustain pericd ’tec)l 30

I‘

Tes. resuis | Passed

Re aarks : 1. Test results relate only to the s;. ~imen tes.. 7 (effect of méz ,urem nt uncertainty has not been taken into account).

2. Samples Submitted by : Asia Develoy. *ent (HK) . *mite<

3. Country of Origin : China

)
N 0
Checked by: — Certified by: _ \\ ~ J\ 2
SIT KWAN NING
Senior Supervisor End of Report WONG KA MAN
Senior Manager
Form No. PIPE HYD In-bouse_T dd 03/06:2020 06
87333843 4] .2 g H . 6/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong

# &*}"ﬁf

3587 % .2 | # « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
4% 2 fif 29A % - 29A, On Chuen Street, Falhling, Hong Kon
Tel 2597 8333 Fax 2597 8399 E-mail: info@castco.com.hk Websiterwww-easiooeom:hie

WONG KA MA&

Senior Manager

listéd in the HOKLAS directory of accredited laboratories
copy or the labetatory's certified true copy is valid.
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=
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'm B s ABRFSH RN E A mXBEFCFRAE Hi:
CASTCO TESTING CENTRE LIMITED CHOTT TESTING CENTRE LIMITED ns
F BB 5 % E #5333 | 33, Of Kui Street, Faniing. Hong Kong. 7 Tel : 2597 8333 K9y 4 #-% #7333 37, On Kui Street, Fanlng, ong Kong.  i.':2597 8333
%A 5 % 2 H#729A% | 29A, On Chuen Street, Faning, Hong Kong.  Fax: 2597 8399 AN 5 42 4 #129A3%  29A, On Chuen Street, Faniin , Hon' iy Fr «: 2597 8399 HOIQAS 030
E-mail: info@castco com:hk Websilz: www.castco.com.hy E-mail: info@castco.com.hk \Website: www.castco.coni:ivg “Test
L To st R port
_ . Test Report . Metallic Materials (Steel - $ ‘ruci vrs 1) - srinell Hai dness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test (BS EN.ISO L 706: Part 1° 1999)
(BS EN I50 6506: Part 1: 1999)
Date of issue : 20 Noyerber 2020
Date of issue : 20 N ovember 2020 Page 2 of 2 pages Castco LRN : 201106-2811 BH
Page 1 of 2 pages Castco LRN : 2 Test results:
Details as supplied by customer: — S oL .
Thdeosn Indentation « iame :r LA Correspending
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. 1f ndeatation (2 dircati ne) L ent:t. m) megns batdnessNalue Results
no. c {m |
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : - (mm) — e S~ (HB)

. 1 2.04 2.10 200 213 Passed
fobtitle - 2 211 20 | 2o 198 Passed
Test piece description : DN225 x 150 Tee with Flexible Jcint 3 2.10 | 2.15 % 2.125 201 Passed
Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4
Test piece no.: 1 —

Test results: -

Date received : 05 November 2020 ate of test .4 November 2020 \‘L

Test specimen thickiess : 6.30 mm Test temperzture : 23 °C T

N |
Sketch of Test loca‘ions ] -
l ; ; . NS
/) Y
o © O nw A =
Testu. ~ Techniy ~@ : Brinell hardness

' Hardness scale : HBW5/750
2. “nrce/diameter ratio : 30
3. L ad symbol : Newton
4. old time: 128
5. Calibration with reference block prior to testing = * ..,
6. Surface finish : clean, Smooth.

Form No, NDT(ST) BH_MTL_T1 4 06112015 o6

HKAS has aceredited this libbratory (Reg. No. HOKLAS 032)
This report shall not be repriduced except in full, Vithout writt

BH

#oh B R AR E
CAS/CO TES 1.2 CFL(TRE LIMITED

el T 2597 8333

FEBHBREEUIBR

Yom

33, On Kui S et Fanling, —Heng

l_ —B mar’ __1 Test) wsultg relate onlutotlie iacimen jested (efap. Cmear megt wiice. “inty has not oeen taken into account).

8, vy : §< ll«"\l,Jql‘;\\

Yong:
5 5 - De - )
3 29A3 22 . :
#F Mv) 522 Hi29A 28 OF <Sen Stre.* Fanling, Hong Kong.  Fax: 2597 8399 s VONG KA MAN
£-mail: info@castco.com.hk  Websi. .. www ~astco.co. hk fes” Senior Manager
Test eport
. ¥ " ties as listed in the HOKLAS directory of aceredited laboratories,
Metan.. Materials - 1. (e Test of Metallic Mater als riginal copy or the laBefatory's certified true copy is valid
(BS EN 10002-1 : 2001)
Date of issue : 20 Novembe 2020
Page 1 of 1 page Castco L RN : 2¢'106-2811 TEN
Details as supplied by cus ymer B I I
Customer : Cheung Hing Found:_ (HK) Liw. "= Customer's Ref. No. : -
Addr 55:299 Pak 5. Tsuen, Kung U. Road, Yuen Lor ,, Hong Kong
C atractM... Job Title : -
Jrigin .f copper tub : -~ Supplier : --
Gras - & Form of co per tube product : — Location in »
No. & Tvpe of sp zimen upplied : » *n. DN2 5 x 150 Tee with Flexible Joint
. ~eptance s« dard : *.S 437 : 2008 Clause 4.5 Table 4 Nomi al thi <ness: £ 2 a
Laborate. * Test Res. "
Date Received : u. November . 120 Date Tested : 14 Nove nber 2020
Tensile Test
% T
!! Type Org. X-sect [ Org. G~ _¢ «ld Tensile Position
’ Spesimen | Grade & Width Thickness Arca I ngth ©rength ' “*rength | Elongation of Remark
l Identity Prepar'n (mm ) (mm) (mm®) | mm, (" #a) | (MPa (%) Fracture
T
20117
W [y 7 e - i -
2811 | 83 8.02 : 62.76 | ’ 7 ‘ Valid
ND LA [EN
Remarks : ————
1. >gends: A - Proportional ; B - Non = proportional , M - Machined ; N - Unmachinad ;
+ This measurement is 'i valid’ which r:lates to the po. “ion of fra. wre only.
Test ‘esults réiat= only fo the specimen test 1.
* Test esults comply with BS 437-+2008 €, * 5 Tubic 4 , fect of measurement unc« tainty 1as not been taken into account).
4. Sar ples Submitted by : Asia Development (HK, ~ mited.
5. Cuntry of Origin : China
v. Manufacturer : Cheung Hing Foundry (HK) Limited.
Checked by : . Approved Signitory : S& \l N\ \"M/\A\
SIT KWAN NING WONG KA MAN
Senior Supervisor End of Report Senior Manager
Form No. ST BSEN 10002-1_2001 T2 dd 12082017 06
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as liste taboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original cop; vaii
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CASTCO TESTING CENTRE LIMITED

Test Report
Dimensiou and Mass of Cast Ion Draix Pipes, Fitting and Their Jc
|BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)]

Page 2 of 2 pages) Castco LRN : 2011(

Appendix

{;ﬁ%gigﬁqa'u’ﬁlrﬁz\éj
£ A T TESTING ~™MTRE LIMITED

1"+ 2597 8333
F+ ¢ 2597 8399

HE
RS

HOAAS 032

TEST

R R #1338
&b % 4 B29A
E-mail: info@cistco.com.hk

3%,.0n_Kui Street, Fanlng, iong Kong.

29A, On Chuen Street, Fanin , Hon nony

\Vebsite: www.castco.coniiiil
T st R port

Dimensior and Mass of Cast Irc 1 Dr.in ipr s, Fitt 1g z 1d Their Joints

iBS 437 : 20608 Aniex '2toa (C'.used3 :44 |

Date of issue : 26 Movember 2020

Page 1 of 2 page(s) Castco LRN : 201106-2812 DIM

Details as sizpplied by customer

Custemer : Cheung Hing Foundry (HK) Limited

Address = 299 Pak Sha Tsuen, Kung Um Koad, ¥ uen I sng, Hong Kcng
Job title : --

Sample description : DN225 x 225 Tee with Fiea biede ar
Manufacturer : Cheung Hing Foundry (HK) Limitc 1
Brand name : CHF -

Nominal bore: 225 mm

Nominal Length: --

Nominal Mass: 55.5 kg

Type of joint: Flexible joint

Customer's ref. no. : -~

Contract no. : -

Laboratory test result

Date sample received : 05 Nov . r2 20 Date of test : 07 November 2020
Dimensions Check

Specimen no. : 201106-2812

Diiecisioiis | BS . auiremen. Product requirement fiom code Measiiod e valiis
x from h e - no. --
A - - N 545 mm 546 mm
s £ D7 A- 276 mm b 275 mm
C - 295 mm 293 mm
5 \NZI|7 1V 17 mm T 7mm
H & — 7 | 17 mm T 7mm
] N [ = 4 115 mm 1l m
_J d - 115 mm - | _'1—7—m 8
(D 254 (22) mm 254 mm | Zon mm
BESRE >102mm 102 m 06emm |
I X >224 mm 227 mm 230 mm N
AT - 276.m 276 mm )
— Y ) >224mm = | 25mm |
| Y1 | = 276 mm | 279mm |
I s 55.5(-8.33) kg kg | sdake
l Rema «s 1.7 sst1 sult relates only to the spzcimen tee
————— fr——1 7 ‘ltos. Anii.v A2 to A9, Clause 4.3 & 4.4
I R N |
CAS/CO TES M~ CF(TRE LIMITED \ Y

Form No. PIPE DIMA37_2008 T1 dd 3 /07/2019

& HR
60 % 7 3
Fo0h 8 % 3
Tel: 2597 8333 Fax; 2597 83

Date of issue : 20 Nove 1ber 020
Page 1 of 1 page

Details ~~ ~upplied by clien:
C stomer : Cheung “{ing Foundry (k.7 ! imite”

Addr ss:299 P.™” Shi Teren, Kung Um Road, Y3

Jo' title: --

Bra. 4 name: Cr F -

Hyu. >static Te. * on Cast Iron Pipe
(1. house method be. . on BS 437 : 2008 Clause 1)

Samp.. Aescr’ stion : ON225 x 2. Tee vith Flexible Joint

Manufacture. © Cheung . “ng Foundry (HK) Limited

|Sig nuiory.; . \\,"'\ lr)g'A\
WONG KA MAN

Senior Manager

Test Certificate

listéd in the HOKLAS directory of accredited laboratories,
iginal copy or the labetatory’s certified true copy is valid

DI

Castco L1 N: 2011.5-2812 HYD

Customer's ref. no. : -
uen Long, Hong Kong

22t no.: -~

Laboratory Test Result

‘ Specimen n.

|
] Sustain period
|

Date received : 05 November 2020 Date of “ .st: 07 N svember 2020
_| o 211106-2812
Actual inw. mal hydrostatic pressure apply (Ba.,[ /] 35 7] H D
N ‘sec)| 30 PN ———
Test "esuit | Passed

Re arks :
l 2. Samples Submitted by : Asia Dev
3. Country of Origin : China

Checked by:

SIT KWAN NING

Senior Supervisor

Form No. PIPE HYD In-house_T 44 03/06:2020 106

1. Test results relate only to the s, ~imen tesi. * (effect of néz urem at uncertainty has not been taken into account).

elop. “ent (HK) . "mite”

Certified by:

)
= \\ “ \,J’n/‘,\l

WONG KA MAN
Sesiior Manager

End of Report

o 4% 2 B7 33 3 4] P L 6 # . 6/F, Techno Centre, 33, On Kuj'Street, Fanling, Hong Kong
B4 B B30 38 £ .2 1 B« 1/F, Sun Ling Plaza, 30, On Kui 3treet, Fanling, Hong Kong
% b 4 H % 2 #7 29A % - 29A, On Chuen Street, Fafding:; Hong K

2
Webbiter www.vastoo:cor

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk

&




m'm & REBR-PSF R D F
CASTCO TESTING CENTRE LIMITED

F A ¥ % B 333 | 33, Oy Kui Street, Fanind. Hohg-Kong. |* Tel : 2597 8333
& P 8 % 2 #29A% ' 29A, On Chuen Street, Faning, Hong Kong. |  Fax: 2597 8399
E-mail: info@castco.com;hk Websita: www.castco.com.hg

T'est Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I50 6506: Part 1: 1999)

Date of issue : 20 Novembe: 2020
Page 1 of 2 pages Castco LRN : 2

Details as supplied by customer:

Customer : Cheung Hing Foundry (HK) Limited Customer's ref. 1f
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : --
Job title : -

Test piece description : DN225 x 225 Tee with Flexible Jcint
Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 05 November 2020 Date of test .4 November 2020
Test specimen thickaess : 6.30 mm Test temperiture : 23 °C

Sketch of Test locations

Foem No. NDT(ST) BH_MTL_T & 06112015 106 4¥ /L’ % E-‘ 3 NN -,‘ ln _:1
c Ico CAS'.CO TES1w'* CETRE LIMITED

F B M EE #3333 On Kui Sy
%

B A H20A%F 25, “UF JTiien Strec

HKAS has aceredited this lshbratory (Reg. No. HOXLAS 032)

This report shall not be reprdduced except in full, vithout writt Metalhi Materials - 1 Jde Test of Metallic Mater als
(BS EN 10002-1 : 2001)

Date of issue : 20 Novembe 2020
B Page 1 of 1 page

I I Details as supplied by cus. »mer
Customer - ~heung Hing Foundr, ‘HK) Lini.
C atract® v, : - Job Title : ==
Jrigin ,f copper tubx : -

Gra: : & Form of cc per tube nroduct : -

A ~otance sta. dard : .S 437 : 2008 Clausc 4.5 Table 4

E-mail: info@castco.com.hk  Websi..: www. astco.coi "k

Add- ss : 299 Pak St. Tsuen, Kung Ui, nad, Yuen Lor _, Hong Kong

No. & . neof sp cimen uapplied: 1. > DN2 3 x 225 Tee with Flexible Joint

< ESTING """TRE LIMITED
RS

& M H ‘: % #7333  83,.0n Kui Street, Fanling, «ong Kong. I 2597 8333

i % Bi29A3%  29A,On Chuen Street; Faniin , Hon® nony : 2597 8399 MOIAS 63
B m'o@c.xs(co‘com‘hk \Vebsite: www.castco.com. ik ~Test
Tost R port

Metallic Materials (Steel - S ruct 'v7.) - rinell Hai dness Test
{BS EN'iSO ¢ 706: Part 1 1999)

Date of issue : 20 Noyember 2020

Page 2 of 2 pages __ Castco LRN : 201106-2812 BH
Test results:
Indentation 'ndi:‘:::':; :x:;e ¥ | In enu[m T means Emz;:::zs Results
no. (om _|— {m 1) (HB)
1 2.05 | 2.09 200 213 Passed
2 2.11 | 2.1 | 2110 204 Passed
3 2.10 | 2.08 ! 2.090 209 Passed
AN

Testn. Techniy =: Brinell hardness
Hardness scale : HBW5/750
2. oree/diameter ratio : 30
3, L ad symbol : Newton
4. foldtime: 128
5. Calibration with reference block prior to testing = ..., *
6. Surface finish : c'can, smouth

—— —P mor 1 Test, wultcrelate enlutociia iaciowun sastad (afose. Emas: mapt uice.inty has not been taken into account).

N e AR

Fapiing. —Hong-%e

‘ong: 612597 8333
Fanling, Hong Kong. Fax: 2597 8399

‘rm . = l\/\,\Jqf\A\

WONG KA MAN
Senior Manager

Test leport

as listéd in the HOKLAS directory of aceredited laboratories
al'copy o the labstatory's certified truc copy is valid.

Castco L. "N : 20 106-2812 TEN B I I

Customer’s Ref. No. : —
Supplier : -
Location in = .

Nomi al thi <ness: £ )2 a

Laborato,, Test Resu

Date Received : 0. >ovember .20

Tensile Test

Date Tested : 14 Nove aber 2020

+ This measurement is " valid' which
Test “esults relace-anly to the specimen tes” d.

. Test “esults comply with BS 437.2808-Cx. * 5 Tabie 4 |
4. Sa .ples Submitted by : Asia Development (HK) . 'mited.
5. 7 ountry of Origin : China
©. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : =t -
A
Senior Supervisor

Form No. ST BSEN 10002-1_2001 T2 dd 12008/2017 06

“ect of measurement unc, tainty jas not been taken into account).

}!’ Type Org. X-sect | Org. G- ge i Tensile l Position
y Specimen | Grade & Width | Thickness Area :eng(k “-angth | Elongation of Remark
| Identity. Prepar'n (mm ) (mm) (mm®) _mm ) ra ) (MPa (%) Fracture |
! Zglxllhz" - > .36, 8.02 i 62.24 | ’ 9 - Valid -
A e TEN
i Remarks; _————
Tt vgends @ A - Proportional ; B - Non - proportional , M - Machined ; N - Unmachined ;

rzlates to the pos. “an of frac “wre only.

Approved Signatory : °< \\ X W ’M \

End of Report W(?:ui Eﬁm"\iAN

This report shall not be reproduced except in full, without written appi

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listgd:

lhmum ies.

roval from this laboratory. Only the original copy Or e
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mm CABTCO TESTING CENTRE LIMITED CASTCO € 7777 TESTING "= 'TRE LIMITED =l6e

HF BB B &% #733%  33,.0n_Kui Street,_Fanlng, iong Kong. o 2597 8333

G B8 % 2 BT29A n Chuen Street,-Faniin , 1128 HMLES
Test Report Es i %’ B ff BI29AR 235, 01‘ huen- Street; Fan'in , Hon  rony. F: «: 2597 8399 Y o
L . o Lime o ge . -mail: info@ciistco.com.hk  \Vebsite: www.castca.com. il =est
Dimension and Mass of Cast Iron Draix Pipes, Fitting and Their Jo Tist R sport

HSA37:2008 Annfk A2 10.A9 (Clapse 4.3 & 4.4)] Dimension and Mass of Cast Iro \ Dr. in “ipr ,, Fitti 1g s 1d Their Joints

iBS 437 : 2658 Anex. 2to A (C' used.3 :4.4 |

Page2 of 2 pagels) Casteo LRN : 21020 Date of issue : 2§ April 2021

Page 1 of 2 page(s) Castco LRN : 210209-2851-003 DIM

Appendix

Details as supplied by customer
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. no. : -
Address © 299 Pak Sha Tsuen, Kung Um Road, ¥ aen I sng, Hong Keny

Job title : -- Conract no. : --
Sample description : N300 x 159 Tee with Fiex sic3e it

Manufacturer : Cheung Hing Foundry (HK) Limite !

Brand name : CHF - &

Nominal bore: 300 mm

Nominal Length: —

Nominal Mass: 49.5 kg

Type of joint: Flexible joint

Laboratory test result

Date sample received : 09 Febr ary '0Z Date of test : 18 I'¢bruary 2021

Dimensions Check
Specimen no. : 210209-2851-003

. . BS . nuiremen. Product requirement fiom code
Dimensions ! foin ;:b = - nor.u':'AD300I5(iA Measured mean value
A [ - 450 mm 453 mm
Bf 7 |9 2 - 233 mm 230 mm
cd & 47 7 % 285 mm i 284 mm
TS NZI7 YV 105 mm T 104mm
T — 7 F 94 mm T 0mm
oD - 322(+2/0) mn T 32.mm
:” ! - 9 mm - | ﬁ nn
< & “20(+2/-0) mra | 30u mm
BNSE & " 340 om Wemm |
_ Y = 150 mm 151 mm 1
® = 191, m 192mm |
Mass L 49.5 (-7.49) kg 495 ke | stokg |
Remarks: . Test result reic.es only to the specimen tested.

.. Ce npliance check against BS 437 : 2008, Annex A2 to A® Ciau. 4.3 ¢z:4.4 was no. os¢ib’ . as this fitting
| ¢ ulc not be found in the standard (effect of measureme .t uncertainty . s not been taken . » account).

— —3_ amnl Suhmitted hvsAsiol), KO G 4 -
frch & B L TR F] | )
Form No. PIPE DIM417_2008 T1 44 310772019 o~ CAS’.CO TES ) CF’ TRE LIMITED Ly %4 W A
Yignatory - AWl -
| WONG KA MAN

TETR Test Certificate b
" e o @
& ,L‘_ WO % F # 29 HycdiSggtic- Teggon Cast Tron Fipe ties as listed in the HOKLAS directory of accredited laboratories,
Tel: 2507 8333 Fax; 2597 83 (It ~use method Bas.. on BS 437 : 2008 Clause 1) riginal copy or the labfatory's certified true copy is valid.

D I M Date of issue : 28 April 2021 D I M
Page | of 1 page Casteo LK ": 2102v 2851-003 HYD

Detail~ -~nlied by client

C stomer : Cheung ."ing Foundry (Hn, ™ * Customer's ref. no. : —
Addr ss:299 Pa She T- Kung Um Road, Yuen Long, Hong Kong

Jo' title: —- St 00, -~
Sample 'escr’ stion : N300 x 15b e vith Flexible Joint

Brau. name: CJ ¢ - @'

Manufacturer - “heung h. *e Foundry (HK) Limited

Laboratory Test Result

Date received : 09 February 2021 Date of _st: 18 F oruary 2021
‘ Specimen no. I 21(6109-2851-003
i -— LA
. ~tual inte.. 2l hydrostatic pressure apply (Bar,l 3.5 D
i et I I
| Sustain period \ %) 30 ;
l It
Test esult | Passed
1

Re sark: 1. Test results relate only to the sp. “men testc * (effect of inee arem¢ 1t uncer:ainty has not be¢n ‘akei into account).
| 2. Sample Submitted by : Asia Developi. *nt (HK) L" nited
3. Country of Origin : China

\
|
Chockeliby: o=V > Certified by: _ R L 0y )
SIT KWAN NING End of Report 3
Senior Supervisor WONG KA MAN
Form No. PIPE HYD In-house_T dd 03/06/2020 0 Senicr Manager

5 {4733 %k 8 #) P .2 6 #E . 6/F, Techno Centre, 33, On Kuj'Street, Fanling, Hong Kong.
4730 $E#7 F P2 | B « 1/F, Sun Ling Piaza, 30, On Kui Street, Fanling, Hong Kong
- ) i 4 & f#f 29A 3% - 29A, On Chuen Street, Fafiiing: Hong K
Tel: 2507 8333 Fax: 2597 8399 E-mail: info@castco.com.hk WebSite=wwwioasteorcor
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Metallic Materials (Steel - Structural) - 3rinell Hardness Test

Date of issue : 28 April 2021
Page 1 of 2 pages

o &R RS AR N F
CABTCO TESTING CENTRE LIMITED

33, On Kui Street, Faniihg,. Hong. Kang
29A, Cn Chuen Street, Faniing, Hong Kong.
Hebsita: www.castco.com.hg

Tel : 2597 8333
Fax: 2597 8399 b 592 #129A5

E-mail: info@castco.com.hk
Test Report

(BS EN ISO 6506: Part 1: 1799)
Date of issue : 28 Aprii 2021

Page 2 of 2 pages

FAER R TEH33% 33
23A,-Cn Chuen-Street,-Faniin , Hon' aony.
\Vebsite: www.castco.com.fii

A HREP A RAF
€ °~777 TESTING ~T'TRE LIMITED

On_Kui Street, Fanlng, ong Kong. I - 2597 8333
Fz : 2697 8399

HO@AS 032
TEST
TiitR port

Metallic Materials (Steel - S ruct. v# ) - "rinell Har Iness Test

(BS ENiSO 6. 96: Part 1+ .999)

__ Castco LRN : 210209-2851-003 BH

Details as supplied v customer:

Customer : Cheung Jing Foundry (HE.) Limited

Address : 299 Pak Sha Tsuen, Kung L'm Road, Yuen Long, Hong Kong

Job title : -~

Test piece descripticn : DN300 x 150 Tee with Flexible Joint
Acceptance standarc : BS 437 : 2008 lause 4.5 Table 4

Test piece no.: 1

Castco LRN : 21 Test results:
; Indentation ¢ amet :— ——- A Corresponding

Customer’s ref. | Indentation (2 direciic 1§ I ‘"u,“'\ g hardness value Results
no. ms )

Contract no. : - (mm) (HB)
1 431 [ 131 474 196 Passed
2 434 | 43. .35 192 Passed
3 4.35 | 4.35 ; 4.35 192 Passed

Test results:
Date received : 09 I'ebruary 2021

Test specimen thickness : 10.50 mm

Date of test :-04 IMarch 2021

Test tempereture : 20 °C

Sketch of Test loe:

N

"

Form No. NDT(ST) BH_MTL_T1d 06/4 12018

F 0>

e D e’ e e 1

HKAS has accredited this 1/ Foratory (Keg. No. HOKLAS 032)
shall not be repiixluced except in full, Without writ

Testin, Techniq. - : Brinell hardness
Hardness scale : HBW10/3000
1 rce/diameter ratio : 30
L ad symbol : Newton

{old time : 128
Calibration with reference hlock prior to testing * ooy
Surface finish : ¢’éan, smooth

o &R TR

33, On Kui Si-ety Fanfinn. —Hong.-Keng:
2. “UF <"uen Stre.* Fanling, Hong Kong.
Websi. .: www *astco.cor hk

FHHMREHI
£ B0 H-EA- oA
E-mail: info@castco.com.hk

Test eport

Metam. Materials - 1 . ile Test of Metallic Mater als

(BS EN 10002-1 : 2001)
Date of issue : 28 April 207
Page 1 of 1 page

CAS /CO TES1.:'* CETRE LIMITED

18172597 8333
Fax: 2597 8399

Castco L N : 2.1209-2851-003 TEN

~r ~~t ur ce:.~inty has not >een taken into account).

=

i

x\ Al \IJ’JlJ\\\

WONG KA MAN
3inior Manager

ities as listed in the HOELAS directory of accredited laboratories.
riginal copy or the Iafsratory's certified true copy is valid

Details as supplied by cus 'mer

Customer : Cheung Hing Founa * (HK) Li: ‘ted Customer's Ref.
Addre . :299 Pax "ha Tsuen, Kung 'm Road, Yuen Lons Hong Kong

Co ractNo, : - Job Titie .

Cligin o steel : — Supplier : -

Grade « form of stec pro .uct : -
No. ¢ Type of spec’ aen supplied : 1 no. . 300 x 150 Tee with Flexible Joint
Acceyp nce stand d : BS 137 : 200 Clause 4 , Table 4

Lu 2ratory 125t Re alt

Date Recved : 01 A, 712021 Date Tested : 10 A wril 2021

Location in works : --

Nominz chickness : 11.05 .. =

‘ BH

No.:--

Tensile Test
Type Org. X-sect [ Org. Gauge[ Yield [ Tensi! Position
Specimen | Grade 4 Width Thickness Area Length Strength | Strength | ciungation of Remark
Identity Prepar., (mm) (mm) (mm’) (mm) (MPa) | (b.7) (%) Fracture

i
1" 210209 | ’

I 28512003 = = 8.04 11.05 88.75 - - 86 - Valid -
L L —_— === = = —
Rew. ~rks :

1. Legena. * A - Proportioiials B-Non - .. ~nortional ; M - " .achined ; N - Unmachined ;

+ This measurement is 'invalid' v sich ré’a. ° to the position of tracture or _

2. Test re. 'ts re’ .te only to the specimen tested.

3. Test results comply with BS 437 : 2008 Clause 4.5 Table 4 (21. ~t of meas. “ment uncertainty ... ..ot been taken into account). s T
4. “ample Submitted by : Asia Development (HK) Limited.

5. C atry of Origin : China

. Bra 4 name - CHF &
Mar ifacturer : Cheung iling Foundry (' °) Limitea.
Checked by : é S B S mnravas | gmatory : ’>& \\" o \/JD./\
SIT KWAN NING End of Report \
Senior Supervisor
Form No. ST BSEN 10002-1_200) T2 &d 12/05/2017 104 WON',’ KA MAN
Seair Manager
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as liste HOKLAS directory o ac: lahoratories.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy'@

Ty S CETITIEG e COpy 5 valid,




Date of issue : 17 August 2021

Bh & KR SR AN G
CASTCO TESTING CENTRE LIMITED

Test Report

Dimensioi and Mass of Cast Iron Draip Pipes, Fitting and Their Jo
BS 437 : 2008 Ann:x A2 to AY (Cla 1se 4.3 & 4.4)]

of 2 page(s) Castco LRN : 21080

Form No. PIPE DIM437_2008 T1 dd 31072012

Appendix

CAS COT

% 42 #7303
§ & 0 R % 2 2
Tel: 2597 8333 Fax: 2597 839

Hyu

Date of issue : 17 Augi 5t 20. 1
Page 1 of 1 page y | |

Details < upplied by clien.

C stomer : Cheung ing Foundry (1.."> ! imites

Jo' title: -

Bro 4name: CF ¢ -4

Manufacturc. * Cheung ."ng Foundry (HK) Limited

&

(. house method b on BS 437 : 2008 Clause 1)

Addr ss:299 P.'c Sh. Teven, Kung Um Road, Yuen Long, Hong Kong

Samp. descr’ tion : ON100 x 1. x 45" Tee with Flexible Joint

A HEBF AR
cAeTAn TESTING CENTRE LIMITED

! : 2597 8333

34, On Kui Street, Fanling, ' ong Kong.

& b 8 % 2 #129A%%  29A, On Chuen Street, Faniin', Hone ".o._ Fe : 2597 8399
E-mail: info@ciistco.com.hk  \WeUsIlE: wwwas nk
TistR port

Dimension and Mass of Cast Irc \ Dr. in ¥ iper, Fitti1 3 ar 1 Their Joints

[BS 437 : 2008 Annex . 2to A~ (Cl2 sed.3 & 4.4)]
Dizie of issue_14 Sepieinber 2021

Page 1A of 2 page(s)

032
TEST

Castco LRN : 210805-2540-001 DIM

Details as supplied by custorser

Customer : Cheung Hing Fovndry (HK) Limiicd

Address : 299 Pak Sha Tsuen, Kunz Um Road; Yuen ! sng, Hr £ no g
Job titic.: =~

Sample description ! LN 100X 45° Toe with Fl sble . int
Manufacturer : Cheung Hing Found(y (HK) Limited

Brand name:  CHF -9

Nominal bore: 100 mm

Nominal Length: --

Nominal Mass: 13 kg

Type of joint: Flexible joint

Customer’s ref. no. : =

Coritiget no. : ==

Laboratory test result
Date sample received : 05 August 20. 1

Date of test : 13 Augusi

Dimensions Check
Specimen no. : 210805-2540-C .1

Dimensions b ~quiremet om figure — [ Froduet equirement fom sodeno.| e mean value
A = 375 mm 376 mm
B s = 262 mm 260 mm
C J; = 113 mm 115 mm
d 7 = 14 mm 14 mm
L WEFAS 14 mm 3 14 mm
£ \ 7 ik W © 83 mm u 83 mm
7 N [ F 83 mm Smm
0D ] 17 (4 ) mm 117 mm TS m
X & 100 mm 100 mn
[ § 4a ! = 138 mm I e BT
Y = 100 mm I 000 |
K Vi - 135 m 138 mm N\
B b >6.7mm 6.7 mm 871 mm
“ass 13 (-1.95) kg 15, 14.6kg j
~marks 1. Test re. Mt relates o y to the specimen tested.
2. Testresults «he. ample comply with the requirement of BS437 : 2008, Annex A2 to A9, Cause + * & 44,
The sample curve shall be whitin grading zone. The acceptance limit s the same as the toleraze limit (5. ~le scceplan. ~see Figure A)
© test results out of the acceptance limit will ¢ soncluded as out-of-te” ance. + 4 I ——
3 .amj > Submitted by : Asia Developraent (1K) Limited t T
S A A . W | A

X B s 2R 4
ES MG CF*.[RE LIMITED |
|igu ory :

Test Certificate

X\\‘\u 1 I‘A
WONG K.Am

Senior Manager

~static Tc. * on Cast Iron Pipe

ics as listed in the HOKI/AS directory of aceredited laboratories
Figinal <6py or the labdgstory's certified true copy is valid.

Castco La N: 2105.5-2540-001 HYD

Customer's ref. no. : --

ot no.: -~

Laboratory Test Resun

Date received : 05 August 2021

13 A .gust 2021

‘ Epecimcn 0.

] Sustain period
|

%2 230 Sk

I

&

HY 8 42 & 733 %7 1 P 2 6 4 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong
& 1 4 « 1/F, Sun Ling Plaza, 30, On Kui Steget, Fanling, Hong Kong
B 29A
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk

| 211 805-2540-001
Actual in.. mal hydrostatic pressure apply (Ba.,: 35 I I
‘sec)| 30
Tes\ resuit I Passed
Rer arks: 1. Test results relate only to the s, ~cimen tes. .
| 2. Sample Submitted by : Asia Develoy. “ent (HK, ~ imited.
3. Country of Origin : China.
< 1
Checked by: ﬁ = Nf i Sc > Certified by: _ =S \\\ wol\ | )
'AN NIN
s End of Report
SeniorSupervisor R WONG KA MAN
Form No. PIPE HYD In-house_T 64 03/06/2020 o4 Senior Manager

Fanting; Kong
Website: WWww.Casicu-Cuniniin

* 29A, On Chuen Street, Hang

DIM
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p: § 92 BT20ASE
E-mail: info@castco.om hk

Metallic Materials (Steel - Structural) - Brinell Hardness Test

Date of issue : 17 August 2021
Page 1 of 2 pages

®h &
CASTCO TESTING CENTRE LIMITED

33, Op” Kui Street, Faniing, Horng Kung:
29A, On Chuen Street, Faning, Hong Kong.
sitix: www.castco.com.hk

e R PN

FOEB W R #4335
# 540 24 BI29A %
E-mail: info@cistco.com.hk

Tel : 2597 8333
Fax: 2597 8399

‘Test Report

(BS EN IS0 6506: Part 1. 1999)
Date of issue : 14 Septembe

Page 2A of 2 pages

+ = 2k ~ =
EHh AP SH RS
€ 7777 TESTING ~~™'TRE LIMITED

37,10n_Kui Street, Fanling, ong Kong. I 2597 8333
29A.-On Chuen- St anin , Hon nony. F7 <1 2597 8399

\Vebsite: www.castco.com. i

st R por?

Meta lic Materials (Steel - S vuctw - 4l) - Brinel Ha dness Test

(BS ENISO 6.76: Part ! 1999)

T 2021

Castco LRN : 210805-2540-001 BH

Castco LRN : 2

Details as supplied by customer:

Customer : Cheung Hing Foundry (HK) Limited
Address : 299 Pak 3ha Tsuen, Kung Jm Road, Yuen Lonz, Hong Kong

Job title : -~

Test piece description : DN100 x 10C x 45° Tee with-Flexible Joint

Acceptance standard : BS 437 : 2003 Clause 4.5 Table 4

Test piece no.: 1

Test results:

Indeniation ¢ amety *

I In. ntati 1 megas

Corresponding hardness|

Customer's ref. Indentation (2 directic 's) 5 value Results
no. )
Contract no. : | i) b o
| 4.40 [ 43 { 4.2 185 Passed
2 4.46 [ 448 | 447 181 Passed
Brand name : C 3 44 I 4.45 4.43 185 Passed
1 .

Test results:
Date received : 05 August 2021

Test specimen thickriess : 9.34 mm

Date of test : 14 August 2021

Test temperatur : 28 °C

Sketeh of Tes'

Testing Techniq: : : Brinell

- k S ¢

Q&

Re arks: 1 Test results relate o

* Country of Orig.

3. Sample 5. “mitted *

ardn s

1 fardr ss scalc * HBV
= For ./diameter atio: 0

«d symbol  Newte

' Hold tnw : 128
5. Talibration witk <ference block prior to testing : Accept
6. Surface nmsh : clean, smooth

nly to the specimen tested.

2.1« * result complies with the requirement of BS437 : 2008 Clasue 4., "able 4.

Gu testresults it of the acceptance limit will be concluded as out-of-tolerance.

7 ¢ Asia Development (HK) Limited.

China.

5.M: ufacturer : Cheung Hing Foundry (HK) Lissited

Form No. NDT(ST) BH_MTL_T| 84 06'11/201§ o4

HKAS has accredited this labopratory (Reg. No. HOXLAS 032)
This report shall not be reprivduced except in full, without writt

BH

o B X A
CAS'.CO TES

F b4y 8 % B #7333 33, On Kui < set, Fanling,—Homm Kang.——Tel =28
% i B9 2 #20A% 20 B Dhuen St Fanling, Hong Kong
E-aiiiNfo@castco.comhk  Webs : ww. nastco.cu ~ hk

Test Report

W AR 8]
NG CF’ TRE LIMITED

Fax: 2597 8399

97 8333

Metalnc Materials - 1o ile Test of Metallic Mate) ials

(BS EN 10002-1 : 2001)
Date of issue : 14 Septemb 202"
Page 1A of 1 page

Casteo L 2N : 24 '805-2540-001 TEN

Details as supplied by cus 1mer
Customer : Cheung Hing Founa. - (HK) Lic. *=d

Addr s :299 Pak . Tsuen, Kung ¢ » Road, Yuen Lon’, Hong Kong

Ce tract No * - Job Title . -

¢ rigin ¢ steel : - Supplier :
Grade & form of stec prouct : — Location i
No. « Type of spec nen supntird : 1 no. o1 “N'00 x 100 x 45° Tee with Flexible Joint

Accep. ~ce stand d : BS 437 : 2000 “lause 4 5 Table 4 Nomin i

La ratory Test Re ult
Date Rece, »d : 05 Aug =1 2021

Customer’s Ref. No. : -

n works : -

hickness :

Date Tested : 14 Av 2ust 2 21

Tensile Test
Type Org. X-sect | Org. Gauge|  Yield T Tensilc Position
Specimen | Grade o Width Thickness Area Length Strength | . ‘rength | Elongation of Remark
Identity Prepar'n (mm ) (mm) (mm*) (mm ) ‘MPa) | (Mi.? (% Fracture
I
Ia0wes:
e - 863 | 163 | 10032 - = 9 = valid | -
L e e — e

Rene ks :

! Legends A - Propostional ; R-Non-+ , rtional ;
+ This measurement is 'invalid’ whic! refates 1o «. * position of fracture only.

2, Test resu.  relatr anly to the specimen tested.

* Testresults comply with BS 437 : 2008 Clause 4.5, Table 4.
‘L sample curve shall be whitin grading zone. The acceptance limi, is the san.. s the tolera. = limit (simpl
Only *éeresults out of the acceptance limit will e “ncluded as ou -of-tolerance.

4 Samp : Submitted By-+-Asia Development (HK) imited.
Cour y of Origin : China.

6.Brr dname: CHF g%

7 anufacturer : Cheung Hing Foundry (HK) Limited.

8. This page no. 1A of test report supersedes page no. 1 of the previous test . ~ort of Castco LN 7
210805-2540-001 TEN issued on 17 August 2021

Test report for remark 3 is changed due to typographical error,

©

Checked by : Approved Signatory :

M - _achined ;

N - Unmachined ;

le acceptance, see Figure A)

Q \ \ WA ;u\wl

SIT KWAN NING
Senior Supervisor
End of Report

Form No. ST BSEN 10002-1_2001 T2 dd 1200872017 o4

WONG KA MAN
Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activitics as
This report shall not be reproduced except in- full. without written approval from this laboratory. Only the otiginal

listed in fli, HOKL
copylaor.thalahos

e laboratories.
alid,

The sam, *» curve shall be whitin grading zone. The acceptance limit is the s. *¢ as the te.. 2nce limit (simplé 1cceptance, see Fig. ¢ A)

Ais - ge no. 2A of test report supessedes paze 10, 2.of the previou cest report of Caste. * RN ¢

ki
i
natry: \l\f\-}f 7M\\
| WONG KA MAN
| icnior Manager

ties as listed in the HOKLAS directory of accredited laboratories.
riginal-copy or the lablyatory's certified true copy is valid
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CASTCO TESTING CENTRE LIMITED

Test Report
Dimensios and Mass of Cast Iron Drair Pipes, Fitting and Their Jc
|BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)]
Date of issue : 17 Augist 2021
Page 2 of 2 pagey) Castco LRN : 2108(

Appendix

'__351_1___'

A o couemon

CA e S N N A
CAeTAN TESTING CENTRE LIMITED

FH 9B #7335 3G, On Kui Street, Fariing, ' ong Kong. . !; 2597 8333

F B H 52 #129A%  25A. Op Chuen Street, Faniine, Hone' i, Fe : 2597 8399

E-mail: info@cgstco.comhk  WebSIte! WWW.CASICU.COIT -hk TEST
TistR port

Dimension and Mass of Cast Irc 1 Dr. in 7 ipe, Fittis g a1 1 Their Joints
[BS 437 : 2008 Annex '2to A" (Clz se 43 & 4.4)]

Date ot issue 14 Seprember 2021

Page 1A of 2 page(s ® Castco LRN : 210805-2540-002 DIM
Details as supplied by customer

Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. no. : -

Address : 299 Pak Sha Tsuen, Kung Um Road; Yuen " ong, H 2 noig

Job titic: = Contiact no. : —

Sample description : LT3 »X 45" Tee with Fli cible . »int
Manufacturer : Cheuny. Hing Foundiy (HK) Limited
Brandname: CHF -'§%

Nominal bore: 150 mm

Nominal Length: --

Nominal Mass: 23.5 kg

Type of joint: Flexible joint

Laboratory test result
Date sample received : 05 August 20 1 Date of test : 13 Augu:

Dimensions Check
Specimen no. :  210805-2540- 12

Dimensions b. =quiremen. “~om figure -- Froduce rcquircm::nl fitmfbde slo. Measured mean value
A 3 460 mm 460 mm
B : - 7 335 mm 330 mm
[ A J___ - 125 mm 125 mm
1 = 14 mm T4 mm
| AT 14 mm B 14 mm
X \ 7 . W © 90 mm T otmm
Ny, W K 90 mm T mm
o0 17 shmm 170 mm T,
X I - 150 mm 150 mi.
 § 4k ) = 190 mm R R S
WA E: = 150 mm I 150 10
~— - 190 om 191 mm \ |
B h >7.7mm 8 mm 1087 mm
“ass 23.5(3.53) kg B 255ke j
Momarks @ 1, Testic Yt relates © .y to the specimen tested.

2. Test results “*he ;ample comply with the requirement of BS437 : 2008, Annex A2 to A9, Cleuse - ? & 4.4,
The sample curve shall be whitin grading zone. The acceptance limit is the same as the toler rie limit (5. e acoéy

€ v test results out of the acceptance limit wiii Ge zoncluded as out-of-t rance. prs
3 sam, = Submitted by : Asia Developinent (HK) Limited

BFih &R S RA 9§
Form No. PIPE DIM437_2008 T1 dd 3107/20:9 o4 CAS.ICO TES |;.‘IG CFD' rRE LIMITEU | \
N
el - S
- Test Certificate VONG KA MAN
50 H 42 7 33 A ' Seaior Manager
BANREEBI0EHE Y ~stati s i

g é ?i;t 5 h%’('- 2 # 29 HYIEQt Ty ou Cast e Pipe ics us listed in the HOKYAS directory of aceredited laboratories
Tel: 2537 8333 Fax; 2597 839 (. house method b. - on BS 437 : 2008 Clause 1) rizinal copy or the labdsitory's certified true copy is valid

Date of issue : 17 Augi 5t 20. 1
Page 1 of 1 page y | |

Details n< supplied by clien.

C stomer : Cheung Ying Foundry (:.”") Timite

Jo' title: —-

Bi. Aname: CF 7 -§

Manufacture * Cheung . "ng Foundry (HK) Limited

Addr ss:299 k% Sh. Tsven, Kung Um Road, Yuen Long, Hong Kong

Samp.  descr’ tion : ON150 x 1. x 45" Tee with Flexible Joint

Castco L1 N: 2105 5-2540-002 HYD D I M

Customer’s ref. no. : -

~tno.: -

Laboratory Test Resuh

Date received : 05 August 2021

Date of* st: 13 A .gust 2021

‘ |;pecimcn 0.

211.305-2540-002 —I

Actual in. -nal hydrostatic pressure apply

(Bzu,: 3.5

| Sustain perivd
|

L
O

Test -esuit

l Passed

3. Country of Origin : China.

Checked by:
SIT KWAN NING
‘Senior Supervisor
Form No. PIPE HYD lIn-bouse_T dd 03/06/2020 04

F B A
F B

30 3%

Rer arks: 1. Test results relate only to the s, ~cimen tes. 1.
I 2. Sample Submitted by : Asia Develoy. ~ent (HK ~ imited.

FoB B8 %2 B 87333844 L 6 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong

: .2 1 # + 1/F, Sun Ling Plaza, 30, On Kui Sttget, Fanling, Hong Kong
% 4% 4& #f 29A 3t - 29A, On Chuen Street, Faniing; Hang Keng
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk WebsiteT WWW.CASTCO CONT.TIK

(>
Certified by: ™~ l\\ gg“’-’l“\\i_

End of Report
e WONG KA MAN
Senior Manager




il > ap Nou = - e ) NN e
CAS to o & KBS AR A F CASTCO A &R A R F
CASTCO TESTING CENTRE LIMITED o7 TESTING CEMTRE LIMITED
F s by 8 % B B 333 33, Oh/Kui Street, Fanlifig.Hona 'Kong. 7 Tel : 2597 8333 4 #JE #7339 37, 0n Kui Street, Fanlng, .ong Kong.  1.': 2597 8333
5 H 8 2 #29A3%% ' 29A, Cr Chuen Street, Fanling, Hong' Kong Fax: 2597 8399 4 E 4 B729A3%  29A, On Chuen Street, Faniin , Hon' Uiy Fr «: 2597 8399
E-mail: info@castco.com.hik |- Vsbsite: www.castco.com.hk E-mail: info@cistco.comhk  \Vedsite: www.castco.conii
| 1 stRpor
. . 3 :s‘ Report X Meta'lic Materials (Steel - S vuetw: 4l) - Brinel Ha dness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test (BSEN ISO 6.76: Part & 1999)
(BS EN I$0 6506 Part 1:'1999)
Date of issue : 14 September 2021
Date of issue : 17 August 2021 Page 2A of 2 pages . Castco LRN : 210805-2540-002 BH
Page | of 2 pagcs Castco LRN : 21 Test results:
Details as supplied by customer: L AR
Ind v Inderitati ‘amet, - I [ . |Correspondin hardness|
Customer : Cheung -ing Foundry (HI) Limited Customer's ref. 1} N E::’“"" (2 directic 1) In poo )"’e""‘-' valite Results
; $ai
) HB
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long,' Hong Kong Contract no. : - () . | =& (HB)
A | 4.38 [ 43 | 40 186 Passed
Job title : - 2 4.41 | 4.49 | 4.45 183 Passed
Test piece deseripticn : DN150 x 150 x 45° Tee with Flexisle Joint Brand name : (| 3 43 I 437 437 190 Passed
Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4 _I
Test piece no.: |
Test results:
Date received : 05 suagust 2021 Date of test | 14 August 2021 lr
Test specimen thickuess : 10.03 mm Test temperzture : 28 °C
Sketch of Test ioca ions !
Testing Techniq 2 : Brinell ardn s
1. ard ss scal - HB\
. For :/diameter atio: 0
3. 1 dsymbol Newtc
1 Hold tinic - 128
1 2 3 S, Talibration wit* ¢ference block prior to testing : Accept
6. Surface tinish : clean, smooth
—
O U O Re rarks: + Test results relate only to the specimen tested.
2,714 ¢ result complics with the requirement of BS437 : 2008 Clasue 4... Table 4,
The sany, ** curve shall be whitin grading zone. The acceptance limit is the s. ¢ as the ti. nce limit (simplé acceptance, see Fig. ¢ A)
i testresult it o the acceptance limit will be concluded as out-of-tolerance. L
3. Sample ., “mitted 'y : Asia Development (HK) Limited.
* Country of Orig. : China.
5.M cufacturer : Cheung Hing Foundry (HK) Limited.
| 6. ais ;. ge no. 2A of test report supesedes paze 1. 2 af the previov test report of Caste. ‘ RN :
. S A AR G — = S -
P
=
Form No. NDT(ST) BH_MTL_T14d 06/1122018 o4 matory : \ \ U"l/\‘
&M B % B 334 33, On Kui Suoet, Fanling.—Hoog.Xeng:—TelT 2597 8333 | WUN_GKAMAN
& ik by M % 2 i 29A %02 ~Or JSuen Stre * Fanling, Hong Kong.  Fax: 2597 8399 Senior Manager
E-Mmail: info@castco.com.hk  Webs.. : wwv. ~astco.cu. hk
HKAS has accredited this Iatbratory (Reg. No. HOKLAS 032) u Test Report ties as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without writtes Metallic Materials - T¢. sile Test of Metallic Mate! ials riginal copy or the labodatory's certified truc copy is valid

(BS EN 10002-1 : 2001)

Date of issue : 14 Septemt r 202

B I I Page 1A of 1 page Castco L 2N : 21 '805-2540-002 TEN B I I
Details as supplied by cus "mer

Customer * Cheung Hing Found: (HK) Lin. ~4 Customer's Ref. No. : -
Addr s :299 Pak _ 2 Tsuen, Kung © - Road, Yuen Lor . Hong Kong
Ce atract Ne Job Title : --
rigin « . steel : -- Supplier : -~
Grads & form of stec preduct : - Location in works : -

No & Type of spec .nen sur=""»d : | no. o1. *'*50 x 150 x 45° Tee with Flexible Joint
Accepu “ce stand rd : B€ 437 : 2005 'ause ¢ 3 Table 4 Nomip i thicknese* 11.43 m .

Lav. ~atory Test Re ult

Date Reces .~ : 05 Aug. * 2021 Date Tested : 14 A\ 2ust 2 21
Tensile Test

Type Org. X-sect[ Org. Gauge| ~ Yield 7 Tensile T Position
Specimen | Grade o Width Thickness Area Length Strength | . ~ength | Elongatior of Remark
Identity Preparn | (mm) (mm) (mm*) (mm ) ‘MPa) | (Ml (% Fracture

I

210805-2540 & A
l 002 - - 820 1143 93.69 - - =9 - Valid - J

| L — e =,

Renmi. ts:

* Legends . A - Propartional | 2.Non - o, rtional ; M achined ; N - Unmachined ;

+ This measurement is 'invalid' whic refates to . nosition of fracture only.
| 2. Test resui. rela’ only o the specimen tested

Test results comply with BS 437 2008 Clause 4.5, Table 4.
2.+ sample curve shall be whitin grading zone. The acceptance limit is the sam = the tolerau. ~ limit (simple acceptance, see Figure A)
Only testvasuiis out of the acceptance limit will b« ~cluded as out-of-tolerance.

« Samg = Submitted by " /izia Development (HK' _imited.

. Cowr ry of Origin : China.
Br adname: CHF -

= anufacturer : Cheung Hing Foundry (HK) Limited

>

8. This page no. 1A of test report supersedes page no. | of the previous test 1. ort of Casteo L2N *
210805-2540-002 TEN issued on 18 August 2021

9. Test report for remark 3 is changed due to typographical error,

|
% ~< A\
Checked by : Approved Sigralory : \\ v ’\..\
Senior Supervisor
WONG KA MAN
End of Report Senior Manager
Form No. ST BSEN 10002-1_2001 T2 dd 121052017 o4
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed an fig HO®

S dirgstary of sccpadifid laboratories

wlid

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copfar.
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